TEST REPORT

No. : SHIN1904027809MR
Date : May 17, 2019

Page: 1 Of 7 SHINIQDﬂn’I
CUSTOMER NAME: KONICA MINOLTA BUSINESS SOLUTIONS (CHINA) CO., LTD.
ADDRESS: 18/F JIN ZHONG PLAZA, NO.98 MIDDLE HUAI HAI ROAD, SHANGHAI,
CHINA
Sample Name : AccurioJet KM-1 PRINTED SAMPLES

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

———
SGS Ref. No. : SHIN1904027543PS

Date of Receipt : Apr 26, 2019

Testing Start Date : Apr 26, 2019

Testing End Date : May 17, 2019

Test result(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for

SGS-CSTC Standards Technical
Service (Shanghai)Co., Ltd.

) ¢
//._J o, ?/Na// hz"*j“‘m

Crystal Wan
Authorized signatory
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Summary of Results:
No. Test Item Test Method Result Conclusion
Light Ageing Test-Xenon- DIN EN I1SO 4892-2:2013
1 ) ) See result /
arc Exposure and client’s requirement
Note: Pass : Meet the requirements;

ol 4

Fail : Does not meet the requirements;

/ - Not Apply to the judgment.
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TEST REPORT

Test Item: Light Ageing Test-Xenon-arc Exposure
Sample Description: Cardboard

Test Method: DIN EN ISO 4892-2:2013 and client’s requirement

Client’s requirement: (55+2)°C BST
Test Condition:
Exposure cycle:
Irradiance: 60W/m?@300-400nm
Continuous light at (55+2)°C BST, (50+10)%RH
Filter: Daylight-B/B
Exposure period: 240h

No. : SHIN1904027809MR
Date: May 17, 2019
Page: 3of 7

Test Result:
Sample Blue scale(See note)
Y (Yellow) 7
M (Magenta) 7-8
C (Cyan) 7-8
K (Black) 7

Note: According to 1ISO 12040:1997, the blue scale: scale 8 as the best and scale 1 as the worst.
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Test Photo:

Unexposed area Exposed area
Blue scale (Blue wool reference 8-reference 1)

Original sample -Y Original sample -M
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Original sample -C

Original sample -K

Reference sample Test sample Reference sample Test sample
Before test-Sample Y After test-Sample Y
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Reference sample Test sample

The close-up after test-Sample Y
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Reference sample Test sample

Before test-Sample M

Reference sample Test sample

After test-Sample M

Reference sample Test sample

Before test-Sample C
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Reference sample Test sample Reference sample Test sample
After test-Sample C Before test-Sample K

Reference sample Test sample Reference sample Test sample
After test-Sample K The close-up after test-Sample K
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In the territory of the People's Republic of China, the test report without CMA logo expresses the test
report shall only be used for client scientific research, teaching, internal quality control, product
research and development, etc...and just for client internal reference.
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